.

KAWASAKI
350 S2

INDEX

¥

W N B gY e G N

DO D) B B DD DO OB N N e e = =
;[ o @ Saiibe B KO el e, OF e G0 bl =D

Cy]inder }Iead’ Cylindel- ....................................................................................

Crankcase..................................................................-.-‘.....-.-............-....‘......4...

PiStOH ....................................................................... ; ': ....................................
(0] R e L e R R R R TR PR S PR E PR ISR E SRS RS AL

TransmiSSOH Gears.............................................‘...............................................

Gear Chaﬂge Mechanism............... Dl i Phap g e et aswcuinnie sg e ol ol g s Pl iass Tz oo oo e, 0| S R AT | TR

carburetol-s o = ol R R R T TR I R R R T e s i e
0Oil Pump .........................................................................................................

Frame

Swinging .Al‘]l'l, Rear ShOCk f\bSUI'bE'I'
FDOtl‘ESf, Stallds, B[.ake Pedal P I S R P SR S T AR IR IR B R IR e IO S S

it Totle +5ahneis sty vwekaiog sssessesisveath tisbtisspwinses i RTETETLs gl o S e T :

Fenders ............................................................................................................

’l‘ires’ Rin'ls B P P e e T o R P S R G G e 1 G A G R v ¥ 3l 4L 2 TR o ORI 1 L g T
Fro-n-[ HUb ......................................................................................................

Fuel Tank

0il Tank, Side Covers, Chain Cover
Seat

Cables

..................................................................

Electrical EQUIDIMENEt A «+s«wseesomeoiniinioiaiies s simie s ibisninsanssinn s
Electrkcal Equipn'le[let B T8 ST s B A A T R A, e W WO, e W IS 8 Rt D SN AT WS

TGOS riosssvesnnasssmnanentnnes nes asssssubiontons susnaedibeesess SE0snTmNT o Eseesiota Sha s e s e e on e IV e s el

Nu]“ericﬂl Parts Inde‘x.....-...4........-.,.......................'.........................,,..,,,,,___”.“

Standard I-Iardwares I[KICX .................................................................................




—»

——— e

3
o
=]
B
-
&)
o
2]
Q
=
e
L
o
=
-
>
O




52
1. Cylinder Head, Cylinder
Ref. No. Part No. Part Name Quantity Remarks
1 316B0800 NUT, 8m/m 12
2 460E0800 WASHER-plain, 8m/m 12
3 * 92070-011 SPARK PLUG, B-9HC 1
4 11001-053 CYLINDER HEAD ASo 2 for LH. & RE__
5 11001-054 CYLINDER HEAD 1 for CENTER )
6 11004-043 GASKET-cylinder head £, 2 ¥ 3
7 11005-068 CYLINDER 1 for L.H.
8 11005-069 CYLINDER 1 for CENTER
9 11005-070 CYLINDER 1  for R.H.
10 1\1\0335% . GASKET-cylinder base /(0 5 3
11 172G0820 - STUD, 8x20 6
12 16062-014 GASKET-air inlet 6
13 16061-012 INSULATOR-heat 3
14 " 16060-012 INLET PIPE I 25 3
15 461F 0800 WASHER-spring, 8m/m 6
16 . 316B0800 NUT, 8m/m 6
17 172G0830 STUD, 8x30 6
18 18067-003 GASKET-exhaust pipe cg_‘?o‘ 3 -
S

Rev. 1 Nov. 1971




s

|

2. Crank Case




2. Crank Case

52

Ref. No. Part No. Part Name Quantity Remarks
1~5 14001-049 CRANK CASE SET 1 i
3 552A1014 DOWEL PIN, 10x14 4
4 92042-016 DOWEL PIN, 6m/m 3
5 92028-071 BUSHING-gear change pedal shaft 1
6 92049-004 OIL SEAL, SB12205 1
T 14013-013 RING-bearing setting 1
8 14013-004 RING-bearing setting 2
9 92067-001 PLUG-o0il drain 1
10 92065-011 GASKET-oil drain plug 1
1 14015-001 RECEIVER-oil 1
12 14015-003 RECEIVER-oil 1
13 221B0616 SCREW-countersunk head, 6416 1
14 172G1050 STUD, 1050 4
15 172G1070 STUD, 10x70 2
16 - 172G1080 STUD, 1080 2
17 172G08115 STUD, 8x115 12
18 172G0622 STUD, 6x22 2
19 172G0635 STUD, 6x35 3
20 172G0645 STUD, 6x45 5
21 172G0665 STUD, 6x65 3
22 316B1000 NUT, 10m/m 8
23 310B0600 NUT, 6m/m 13
24 461F0600 WASHER-spring, 6m/m 13
25 461F1000 WASHER-spring, 10m/m 8
26 220B0610 SCREW-pan head, 6x10 1
27 14069-003 BREATHER-crank case 1
28 92059-061 PIPE-breather 1




r
52

3. Piston, Crankshaft




3. Piston, Crankshaft

2

Ref. No. Part No. Part Name Quantity Remarks
1 13008-031 RING SET-piston, STD Z 25 1x3
13025-036 RING SET-piston, 0.020* over size
13024-039 RING SET-piston, 0.040” over size
2 13001-043 - PISTON, STD e 5o 1x3
13029-052 PISTON, 0.020” over size
13027-050 PISTON, 0.040” over size
3 13002-002 PIN-piston A c,,. So 1x3
4 92036-005 CIRCLIP-piston pin Dste o - 2x3
5 13033-007 NEEDLE BEARING-small end / 2. #S 1%3
6 92003-068 BOLT-o0il pump pinion 1
T 463H0600 WASHER-lock, 6m/m 1
8 * 16084-012 PINION-oil pump WHN EXH USE 16084-014 (1) 1T
16084-014 PINION-o0il pump 3 11T
9 92024-021 WASHER-lock 1
10 92015-019 NUT, 18m/m 1
11 92024-006 WASHER-lock, 18m/m 1
12 13121-021 PINION-primary 1 27
13 92027-031 COLL AR-crankshaft 1
14 92050-0 OIL SEAL, Tc326210 ) A S 1
15 gzossc_ﬁ}‘ “0”RING, 18m/m, * 1
16 92038-015 WOODRUFF KEY 1
18~30 13031-037 CRANKSHAFT & CONNECTING ROD ASSY 1
18 " CRANKSHAFT, L.H N.A.
19 * CRANKSHAFT, R.H N.A.
20 " CRANKSHAFT, CENTER N.A.
21 % CRANKWEB, CENTER N.A.
22 * CONNECTING ROD SET N.A.
23 . CRANK PIN ( Na
24 % WASHER-side N.A
25 * NEEDLE BEARING-big end N.A.
26 * DOWEL PIN, 5x12 N.A.
27 * BALL BEARING N.A.
28 601B6305 BALL BEARING, #6305 3
29 * OIL SEAL, DCY326227 N.A.
30 x COLLAR-crinkshaft N.A.
31 92050-041 OIL SEAL, T¢y2s6210 /2 2§ 1
32 * 92036-013 CIRCLIP ’ 1
33 92038-001 WOODRUFF KEY 1

) -

Rev. 1 Nov. 1971




52

4. Clutch

Rev. 1 Nov. 1971




52

4. Clutch
Ref. No. Part No. Part Name Quantity Remarks
1 311B0600 NUT, 6m/m 1
310B0600 NUT, 6m/m ALT
2 29170622 SCREW-slotted, 6x22 1
3 * 131024)09‘ INNER-clutch release WHN EXHUSE 13102-014 (1)
13102-014 INNER-clutch release h 1
4 221B0616 SCREW-countersunk head, 6x16 2
5 13118-004 OUTER-clutch release 1
6 92081-096 SPRING-clutch release 1
7 92050-040 OIL SEAL . 1
8 13116-010 PUSH ROD-clutch 1 L=49m/m
9 13116-019 -PUSH ROD-clutch 1 L=167.5m/m
10 92022-119 WASHER—thrus"t 1
11 92022-189 WASHER-thrust 1
12 92028-045 BUSHING-clutch 1
13~22 x 13081-039 CLUTCH ASSY WHN EXHUS 13081-043 (D
13081-043 CLUTCH ASSY 1
13 + 13095-030 HOUSING-clutch WHN EXHUSE 13095-032 (1)
13095-032 HOUSING-clutch 1
14 13087-028 HUB-clutch 1
15 13090-002 PLATE-clutch outer 1
16 13089-003 PLATE-clutch steel 5
17 13088-025 PLATE-clutch friction 6
18 _‘:13229~002 i RING-clutch steel 6
19 13187-004 PLATE-clutch spring 1
20 92081-095 SPRING-clutch 5
21 92022-167 HOLDER-cluch spring 5
22 92003-078 BOLT-hex head, 5x 18 5
23 13116-016 PUSHER-clutch spring plate

Rev. 1 Nov. 719-71




.~
s2

5. Transmission Gears (1/2)

Rev. 1 Nov. 1971




5. Transmission Gears (1/2)

52

Ref. No. Part No. Part Name Quantity Remarks
1 92042-021 PIN-selector fork guide 1
2 92042-022 PIN-selector fork guide 2 ﬂ"l‘agfgs%i‘ﬁ%éfﬁ“
3 550D3020 COTTER PIN, 3.0x20 1
4 13140-035 SELECTOR FORK, low WHN EXH USE 13140-053 (1)
13140-053 SELECTOR FORK, low 1
5 13140-036 SELECTOR FORK, 2nd & 3rd WHN EXH USE
13140-054 (1)
13140-054 SELECTOR FORK, 2nd & 3rd 1
6 13140-037 SELECTOR FORK, 4th & top 1
7 13209-006 ROD-shift 1
8 48270100 CIRCLIP, 10m/m 1
9 22080612 SCREW=-pan head, 6x12 1
10 464H0600 WASHER-lock, 6m/m it
11 13142-008 PLATE-gear change drum 1
12 92042-014 PIN-gear change drum 6
13 13141-029 DRUM-gear change 1
14 13151-014 SWITCH-neutral indicator 1
15 221B0616 SCREW-countersunk head, 616 1
16 211B0406 A SCREW-pan head, 46 1
17 92028-043 BUSHING-transmission shaft 2
18 92033-009 CIRCLIP, 17m/m 2
19 92046-005 NEEDLE BEARING 2
20 92033-025 CIRCLIP 6
21 13130-028 2ND GEAR-drive shait 1 19T
22 92024-034 W ASHER-thrust 5 t=1.0m/m
23 92024-035 WASHER-thrust 2 t=0.5m/m
24 13136-038 TOP GEAR-drive shaft 1 27T
25 13132-027 3RD GEAR-drive shaft 1 23T
26 13134-013 4TH GEAR-drive shaft 1 25T
27 13127-034 DRIVE SHAFT 1 14T

— 0=

Rev. 1 Nov. 1971




52

5. Transmission Gears (2/2)

3132 33 4

Rev. 1 Nov. 1971




5. Transmission Gears (2/2)

Ref. No. Part No. Part Name Quantity Remarks
28 - 92045-010 BALL BEARING 2
29 92024-026 WASHER-lock, 14m/m 1
30 315B1400 NUT, 14m/m 1
31 92015-019 Nut, 18m/m 1
32 92024-006 WASHER-lock, 18m/m 1
33 13144-035 ENGINE SPROCKET 14T 1 STD

13144-030 ENGINE SPROCKET 15T option

34 92026-027 COLLAR-engine sprocket 1
35 92050-024 OIL SEAL, SC325210 &2/ 1
36 13128-031 OUTPUT SHAFT 1
37 601B6005 BALL BEARING, #.6005 1.
38 92027-135 COLLAR-output shaft 1
39 13131-034 2ND GEAR-output shaft 1 34T
40 13137-022 TOP GEAR-output shaft 1 26T
41 13133-027 3RD GEAR-output shaft 1 31T
42 13135-017 4TH GEAR-output shaft 1 28T
43 13129-038 LOW GEAR-output 1 40T
44 92026-021 WASHER-thrust 1
45 92022-075 WASHER-thrust, 17m/m 1
46 600A0500 STEEL BALL *5/32" 3

x 47 92055-035 “0” RING-output shaft 1

Rev. 1 Nov. 1971




S 82

6. Gear Change Mechanism

Rev. 1 Nov. 1971




6. Gear Change Mechanism

25

Ref. No. Part No. Part Name Quantity Remarks
1 13157-004 RUBBER-gear change pedal 1
2 13156-040 PEDAL-gear ehange 2 5. 1
2 92043-069 PIN-joint 2
4 410B0600 WASHER-plain, 6m/m 2
5 482K 5000 CIRCLIP, 5m/m 2
6 13159-008 JOINT, (counterclock wise-thread) 1
7 92017-010 NUT, 8m/m (counterclock wise-thread) 1
8 92003-074 ROD 1
9 318B0800 NUT, 8m/m 1
10 13159-007 JOINT (clockwise-thread) i
11 13158-007 LEVER-gear change pedal 1
12 461F0806 Vt’ASHER-spring, 8m/m 1
13 110N 0820 BOLT-hex head, 8x20 5|
14 92081-077 SPRING-gear change drum lever 1
15 13170-005 LEVER-gear change drum 1

16 92011-023 SCREW-gear change drum lever 1
17 13169-007 PLATE-gear change drum position 1
18 221B0616 SCREW-countersunk head, 6x16 2
19 13236-002 LEVER ASSY-gear change drum return 1
20 13161-026 LEVER ASSY-gear change 1
21 92081-011 SPRING-gear change lever 1
22 92043-009 PIN-gear change pedal return spring 1
23 312B0800 NUT, 8m/m 1
24 92083-002 SPRING-gear change pedal return 1
25 13171-004 DUST SHIELD-gear change shaft 1




S2

7. Kick Starter Mechanism

= 15—




S2
7. Kick Starter Mechanism
Ref. No. Part No. Part Name Quantity Remarks
1 13070-001 GUIDE-kick starter spring I
2 482J0100 CIRCLIP, 10m/m
3 92081-021 SPRING-kick starter 1
4 13071-003 PLATE-kickstarter spring holder 1
5 48072600 CIRCLIP, 26m/m 1
6 13077-002 HOLDER-kickstarter gear |
7 13068-024 GEAR-kickstarter . ],
8 13066-013 SHAFT-kickstarter 1
9 13072-006 STOPPER-kickstarter 1
10 92028-072 BUSHING-kickstarter shaft 1
11 480]1600 CIRCLIP, 16m/m 1
19 13063-004 RUBBER-kickstarter pedal 1
13~20 13058-033 PEDAL ASSY-kickstarter &)
WHN EXH USE 13058-038

13058-038 PEDAL ASSY-kickstarter 1
14 92043-068 PIN-kickstarter 1
15 92081-020 SPRING-kickstarter pedal 1
16 600A0800 STEEL BALL, 1/4” 1

17 410B1000 WASHER-plain, 10m/m 1 ‘3-
18 48278000 CIRCLIP, 8m/m il
19 92001-101 BOLT-hex head, 10x25 1
20 13061-011 BOSS-kickstarter pedal / 7 oo [6H)

WHN EXH USE 13061-015

13061-015 BOSS-kichstarter pedal 1

— 16 —

Rev. 1 Nov. 1971




$2

8-2. Engine Covers

% For E/No. 11111 and above

Rev. 1 Nov. 1971

—17-1—




52

8-1. Engine Covers

# For E/No. 11110 and below

R;ﬂ.rv.r 1 Nov. 1971

g




8-2. Engine Covers.

* For E/No. 11111 and above

52

Ref. No. Part No. Part Name Quantity Remarks
1 14027-010 CAP-contact breaker point 1
2 14050-005 GASKET-point cap L7 0o 1
3 14031-052 COVER-L.H. engine 1
4 14045-012 GASKET-L.H. engine cover 1
5 14026-008 COVER-front chain !
6 656G121805 OIL SEAL, VB12185 1
7 14030-030 COVER-0vil pump 1
8 14032-061 COVER-R.H. engine 1
g 14046-019 GASKET-R.H. engine cover 1
10 14044-006 HOLDER-o0il pump cable 1
11 92054-004 OIL SEAL, SB12205 1
12 92028-075 BUSHING-tachometer gear shaft 1
13 92055-025 ““O" RING 1
14 92042-015 DOWEL PIN 1
15 13226-005 SHAFT-tachometer gear 1
16 13224-008 GEAR-tachometer 1

17 16085-017 GEAR-oil pump 1
18 92026-025 WASHER-thrust 1
19 92026-026 WASHER-thrust 1
20 14038-030 GROMMET-R.H. engine cover 1
21 92049-002 OIL SEAL, SB16244 (2 &0 1
22 14018-005 HOLDER-tachometer gear 1
23 92042-007 DOWEL PIN 2
24 92086-017 " CIRCLIP 1
25 220B0620 SCREW-pan head, 6x20 5
26 220B0625 SCREW-pan head, 6x25 2
27 . 22080630 SCREW-pan head, 6:x30 6
28 220B0635 SCREW-pan head, 6x35 3
29 220B0645 SCREW-pan head, 6x45 1
30 220B0655 SCREW-pan head, 6x55

3t 220B0690 SCREW-pan head, 690 i
32 220B06100 SCREW-pan head, 63x100 1
33 16115-001 PLUG-0il filler 1
34 67082020 “0" RING, 20m/m 1

=gt

Rev. 1 Nov. 1971




8-1. Engine Covers

* For E/No. 11110 and below

52

Ref. No. Part No. Part Name Quantity Remarks
1 14031-047 COVER-L.H. engine & # 50 1
2 14045-012 GASKET-L.H. engine cover i
3 14026-008 COVER-front chain 1
e 656G121805 OIL SEAL, VBI12185 ) 1
5 14030-030 COVER-oil pump Yoo 1
6 14032-061 COVER-R.H. engine //) o _ 1
7 14046-019 GASKET-R.H. engine cover é ? t‘b 1
8 14044-006 HOLDER-o0il pump cable 1
9 92054-004 OIL SEAL, SB12205 1

10 92028-075 BUSHING-tachometer gear shaft 1
11 92055-025 “O" RING 1
12 92042-015 DOWEL PIN 1
13 13226-005 SHAFT-tachometer gear 1
14 13224-008 GEAR-tachometer 1
15 16085-017 GEAR-o0il pump 1
16 92026-025 WASHER-thrust 1
17 92026-026 WASHER-thrust 1
18 14038-030 GROMMET-R.H. engine cover 1
19 92049-002 OIL SEAL, SB16244 1
20 14018-005 HOLDER-tachometer gear 1
21 92042-007 DOWEL PIN 2
22 92036-017 CIRCLIP 1
23 220B0620 SCREW-pan head, 6x20 6
24 220B0625 SCREW-pan 'head, 6x25 1
25 220B0630 SCREW-pan head, 6x30 6
26 220B0635 SCREW-pan head, 6x35 1
27 220B0645 SCREW-pan head, 645 1
28 220B0655 SCREW-pan head, 655 4
29 220B0690 SCREW-pan head, 690 1
30 220B06100 SCREW-pan head, 6100 1
31 16115-001 PLUG-o0il filler 1
32 670B2020 “0"" RING, 20m/m 1

= =

Rev. 1 Nov. 1871




S2

9-2. Electrical Equipment for Engine # For E/No. 11111 and above

Rev. 1 Nov. 1971

—19-1—




|

S2

9-1. Electrical Equipment for Engine * For E/No. 11110 and below

Rev. 1 Nov. 1971

— 19 =



9-2. Electrical Equipment for Engine

% For E/No. 11111 and above

$2

Ref. No. Part No. Part Name Quantity Remarks
1,4 21121-051 COIL-ignition 1 for L.H
2,4 21121-052 COIL-ignition 1 for CENTER
3,4 21121-053 COIL-ignition 1 for R.H

4 21126-004 BAND-ignition 3

g 220B0640 SCREW-pan head, 640 7 2
6 110B0616 BOLT-hex head, 6x16 2

11680616 BOLT-hex head, 6x16 ALT
7 461F0600 WASHER-spring, 6m/m 7
8 310B0600 NUT, 6m/m 7
9 21130-009 CAP-spark plug 3
10 92101-001 SPRING-spark plug cap 3
11 21133-020 CORD-high tension 1
12 21133-021 CORD-high tension 1
13 21133-022 CORD-high tension 1
14 21061-011 RECTIFIER 1
15 411B0600 WASHER-plain, 6m/m 4
16 21066-012 REGULATOR 1
17 110B0612 BOLT-hex head, 6x12 1
116B0612 BOLT-hex head, 6x12 ALT

18 21001-022 ALTERNATOR 1
19 21003-016 STATOR ASSY 1
20 21007-020 ROTOR 1
21 21014-008 CAM = 1
22 21013-026 CONDENSER 3
23 21008-019 POINT -contact breaker . ¢ &0 3
24 21019-011 FELT-oil 2
25 220B0408A SCREW-panhead, 48 12
26 220B0555A SCREW-pan head, 5x55 3
27 461F 0400 WASHER-spring, 4m/m 12
28 114B0870 BOLT-hex head, 8x70 1
29 461F0800 WASHER-spring, 8m/m 1
30 56019-106 PULLER-rotor as necdessary

—F1—

Rev. 1 Nov. 1971




9-1. Electrical Equipment for Engine

% For E/No. 11110 and below

S2

Ref. No. Part No. Part Name Quantity Remarks
1,4 21121-051 COIL-ignition 1 for L.H
2,4 21121-052 COIL-ignition 1 for CENTER
3,4 21121-053 COIL-ignition 1 for R.H

4 21126-004 BAND-ignition 3
5 220B0640 SCREW-pan head, 6340 2
6 110B0616 BOLT-hex head, 6x16 2

116B0616 BOLT-hex head, 6x16 ALT
7 461F 0600 WASHER-spring, 6m/m 7
8 310B0600 NUT, 6m/m 7
9 21130-009 CAP-spark plug 3
10 % 92101-001 SPRING-spark plug cap 3
11 21133-020 CORD-high tension 1
12 21133-021 CORD-high tension 1
13 21133-022 CORD-high tension 1
14 21061-011 RECTIFIER 1
15 411B0600 WASHER-plain, 6m/m 4
16 21066-012 REGULATOR 1
17 110B0612 BOLT-hex head, 6x12
116B0612 BOLT-hex head, 6x12 ALj

18 21001-019 ALTERNATOR

19 2100_3—015 STATOR ASSY 3!
20 21007-020 ROTOR 1
21 21014-008 CAM 1
22 21013-026 CONDENSER 3
23 21008-019 POINT-contact breaker 3
24 21019-011 FELT-oil 2
25 220B0408A SCREW-pan head, 4x8 12
26 21023-009 SCREW-pan head, 5:x80 2
27 461F 0400 WASHER-spring, 4m/m 12
28 461F 0500 WASHER-spring, 5m/m 2
29 411B0500 WASHER-plain, 5m/m 2
30 114B0870 BOLT-hex head, 8x70 1
31 461F 0800 WASHER-spring, 8m/m 1
32 56019-106 PULLER-rotor as necessary

— 20 —

Rev. 1 Nov. 1971




s2

10. Air Cleaner, Mufflers




10. Air Cleaner, Mufflers

S2

Ref. No. Part No. Part Name Quantity Remarks
1 92003-073 BOLT-air cleaner fitting 1
2~6 11010-039 AIR CLEANER ASSY I
3 220B0408A SCREW-panhead, 4x8 2
4 461F0400 WASHER-spring, 4m/m 2
5 411B0400 WASHER-plain, 4m/m 2
6 11013-026 ELEMENT-air cleaner 1
7 11011-013 BODY-air cleaner 1
8 92022-021 WASHER-plain 1
9 110B0610 BOLT-hex head, 610 3
116B0610 BOLT-hex head, 6x10 ALT
10 461F0600 WASHER-spring, 6m/m 3
11 92037-034 CLAMP-air inlet pipe 3
12 220B0635 SCREW-pan head, 635 3
13 11015-024 PIPE-air inlet 2 for L.H. & R.H.
14 11015-025 PIPE-air inlet 1 for CENTER
15 18069-038 HOLDER-exhaust pipe 3
16 461F0800 WASHER-spring, 8m/m 3
17 310B0800 NUT, 8m/m 3
18 18049-074 PIPE-exhaust 3
19 18043-008 CONNECTOR-muffler f’ 2 C 3
20 18044-004 . HOLDER-muffler connector 3
21 ~ 220B0628 SCREW-pan head, 6x28 6
22,25~27 1'8001-036 MUFFLER ASSY I for L.H.
23,25~217 18001-037 MUFFLER ASSY 1 for CENTER
2427 18001-038 MUFFLER ASSY 1 for R.H.
25 ©18033-048 BAFFLE TUBE ”Q‘.? S 3 :
26 92024-016 WASHER-lock, 6m/m 3
27 110B0612 BOLT-hex head, 6x12 /”3
116B0612 BOLT-hex head, 6x12 / ALT
28 11080820 BOLT-hex head, 8x20 2 ¥
116B0820 BOLT-hex head, 8x20 ALT ey
29 461F 0800 WASHER-spring, 8m/m 2
30 411B0800 WASHER-plain, 8m/m 2




52

* For E/No. 03775 and above

11-2. Carburetors

—

D

(=21
—

DT

wy
—

Rev. 1 Nov. 1971

=23=1—




52

% For E/No. 03774 and below

11-1. Carburetors

Rev. 1 Nov. 1971

T




11-2, Carburetors

S2

#* For E/No. 03775 and above

Ref. No. Part No. Part Name Quantity Remarks
1 16001-146 CARBURETOR ASSY 2 for R.H. & CENTER
2 16001-145 CARBURETOR ASSY 1 for L.H.
3 16036-007 CAP-carburetor 1x3
4 16002-004 ADJUSTER-cable 2x3
5 16003-004 NUT-cable adjuster lock 2x3
6 16004-017 CAP-mixing chamber 1x3
7 16006-014 SPRING-throttle valve 1x3
8 16007-012 SPRING SEAT-throttle valve 1%3
9 16008-004 CIRCLIP-needle jet 1x3

10 16009-047 JET NEEDLE 4EJ4 153

11 16025-043 VALVE-throttle C. A 2.0 1x2 for R.H.& CENTER
16025-044 VALVE-throttle C. A 2.0 1 for L.H.

12 16017-054 NEEDLE JET 0-2 1x3

13 16010-004 SCREW-clamp 1x3

14 310B0600 NUT, 6m/m 1x3

15 16014-006 SCREW-pilot air adjust 1x3

16 16015-001 SPRING-pilot air screw 13

17 16036-005 CAP-cable adjuster N3

18 16012-011 CAP-starter plunger 1x3

19 16013-003 SPRING-starter plunger 1%3

20 16016-002 PLUNGER-starter 1x3

21 16019-013 GASKET-float chamber 1x3

22 92064-032 PILOT JET No. 25A 1x%3

23 16034-001 WASHER-main jet 1x3

24 92063-093 MAIN JET No. 85 1x3 STD
92063-123 MAIN JET No. 80 “|
92063-124 MAIN JET No. 82.5 \} option
92063-094 MAIN JET No. 87.5
92063-095 MAIN JET No. 90 ;

25 16029-004 WASHER-float valve seat 1x3

26 16030-005 FLOAT VALVE ASSY 1x3

27 16031-016 FLOAT 1x3

28 16033-008 SCREW-float chamber 4x3

29 16021-013 SCREW-throttle stop 1x3

30 16022-005 SPRING-throttle stop screw 1x3

31 16032-003 PIN-float 1x3

—24-1—

Rev. 1 Nov. 1971



52

11-1. Carburetors . + For E/No. 03774 and below
Ref. No. Part No. Part Name Quantity Remarks
1 16001-124 CARBURETOR ASSY 2 for R.H. & CENTER
2 16001-123 CARBURETOR ASSY 1 for L.H.
3 16036-007 CAP-carburetor 1x3
4 16002-004 ADJUSTER-cable 2x%3
5 16003-004 NUT-cable adjuster lock 2x3
6 16004-017 CAP-mixing chamber 1x3
7 16006-014 SPRING-throttle valve 1x3
8 16007-012 SPRING SEAT-throttle valve 13
9 16008-004 CIRCLIP-needle jet 1x3
10 16009-047 JET NEEDLE 4EJ4 1x3
11 -  =16025-043 VALVE-throttle CA 2.0 1x2 for R.H. & CENTER
+ 16025-044 VALVE-throttle C.A 2.0 1 for L.H.
12 16017-054 NEEDLE JET 0-2 ’ 1x3 '
13 16010-004 SCREW-clamp L.x3
14 310B0600 NUT, 6m/m 1x3
15 16014-006 SCREW-pilot air adjust 1x3
16 16015-001 SPRING-pilot air screw 1x%3
17 16036-005 CAP-cable adjuster 1x3
18 16012-011 CAP-starter plunger 1%3
19 16013-003 SPRING-starter plunger 1%3
20 16016-002 PLUNGER-starter 1%3
21 16019-013 GASKET-float chambe1 Z -y 1x3
22 92064-032 PILOT JET No. 25A 1x3
23 16034-001 WASHER-main jet 7 18
24 92063-124 MAIN IET No. 82.5 - 1x3 STD
92063-122 MAIN JET No. 77.5
92063-123 MAIN JET No. 80 )
, option
92063-093 MAIN JET No. 85
92063-094 MAIN JET No. 87.3
25 16029-004 WASHER-float valve seat 13
26 16030-005 FLOAT VALVE ASSY 13
27 16031-016 FLOAT 1x3
28 16033-009 SCREW-float chamber o —4x3
29 16021-013 SCREW-throttle stop 1x3
30 16022-005 SPRING-throttle stop screw 1x3
31 16032-003 PIN-float 1%3

Rev. 1 Nov. 1971
— o4 —




S2

12. Oil Pump




12. Oil Pump
Ref. No. Part No. Part Name Quantity Remarks
1 16082-030 OIL PUMP ASSY 1
2 92060-008 BOLT-banjo 3 L=17.5m/m
3 92060-009 BOLT-banjo i) L=24m/m
4 92061-015 CONNECTOR-banjo 1
5 92022-077 GASKET-o0il pump 8
6 16089-001 ¢y’ RING-o0il pump cam shaft 1
7 16090-002 “0"” RING-o0il pump shaft 1
8 16091-001 OIL SEAL-o0il pump shaft 1
9 16088-002 “0’” RING-o0il pump upper cap 1
10 16090-003 “0” RING-oil pump lower cap 1
11 16096-006 LEVER-o0il pump cable 1
12 16094-002 GASKET-o0il pump 1
13 220B0514A SCREW-pan head, 5x14 1
14 220B0528A SCREW-pan head, 5x28 1
15 92022-037 WASHER-o0il pump 2
16 16134-012 PIPE ASSY-oil 2 for L.H.
17 16134-013 PIPE ASSY-oil 1 for CENTER
18 16134-014 PIPE ASSY-oil 1 for R.H.
19 92060-010 BOLT-banjo 3
20 92065-023 GASKET-check valve 3
21 92065-058 GASKET-check valve 3




52

13. Frame

27 —




13. Frame

Ref. No. Part No. Part Name Quantity Remarks
1 32002-046 FRAME 1
2 600A0800 STEEL BALL, 1/4” 38
3 92048-006 CUP-steering ball &.;0 2
4 32099-008 CASE-battery 1
5 32103-006 MAT-battery 1
6 32103-003 MAT—reci:%%ier 2
7 92075-076 DAMPER RUBBER 4
8 92027-129 COLLAR-battery case 4
9 92022-125 WASHER-speedometer fitting 4
10 32030-022 PLATE-engine mounting 2
11 32030-023 PLATE-engine mounting 2
12 92091-018 BOLT-engine mounting 2 L=244m/m
13 92091-002 BOLT-engine mounting 1
14 31082-007 DAMPER RUBBER 2
15 31082-008 DAMPER RUBBER 1
16 31082-009 DAMPER RUBBER 1
17 113B10110 BOLT-hex head, 10110 2
18 110B0850 BOLT-hex head, 8x50 4
19 110B0612 BOLT-hex head, 6x12 1

11680612 BOLT-hex head, 612 ALT
20 110B0622 BOLT-hex head, 6x22 4

116B0622 BOLT-hex head, 6x22 ALT
21 220B0614 SCREW-pan head, 6x14 1
22 31080600 NUT, 6m/m 2
23 310B0800 NUT, 8m/m 4
24 313B1000 NUT, 10m/m 4
25 410B0600 WASHER-plain, 6m/m 3
26 461F 0600 WASHER-spring, 6m/m 6
27 461F0800 WASHER-spring, 8m/m 4
28 461F1000 WASHER-spring, 10m/m 8
29 464H0600 WASHER-Iock, 6m/m 2
30 92075-044 DAMPER RUBBER-fuel tank 2
31 51067-002 MAT-fuel tank 3
32 92037-053 CLAMP-cable 1
33 92072-012 BAND-tool 1

L ol




52

14, Swinging Arm, Rear Shock Absorber

16 1%

43007-016

Rev. 1 Nov. 1971




14, Swinging Arm, Rear Shock Absorber

28

Ref. No. Part No. Part Name Quantity Remarks
1 33001-039 ARM-swinging 1
2 33032 032 SHAFT-swinging arm pivot 1
3 33033-006 BUSHING-swinging arm 2
! 33034f012 SLEEVE-swinging arm 1
5 3303!?—1013 SLEEVE-swinging arm z
6 33035?094 CAP-swinging arm 2
7 671B2530 “0O" RING, 30m/m 2
8 92019-011 NUT-look, 14m;/m 1
9 33040-032 ADJUSTER-L.H. chain 1
10 33040-033 ADJUSTER-R.H. chain 1
11 92001-038 BOLT-chain adjuster 2
12 43007-026 TORQUE LINK-rear brake WHN EXH USE

43007-031 (1)
43007-031 TORQUE LINK-rear brake 1

13 43009-001 PIN-rear torque link j D sAgcen e
14 410B1000 WASHER-plain, 10m/m 2

15 55002520 COTTER PIN, 2.5x20 1 i mmes ser
16 92041-005 COTTER PIN, B
17 313B1000 NUT, 10m/m 2
18 461F1000 WASHER-spring, 10m/m 6
19 45014-062 SHOCK ABSORBER-rear 2
20 92020-003 NUT-shock absorber fitting 2
21 45017-001 BUSHING-shock absorber rubbe 8
22 45016-003 BUSHING-shock absorber 2
23 113N1035 BOLT-hex head, 10x35 2
24 312B0800 NUT, 8m/m 2
25 92022-044 WASHER-plain, 22m/m 2

* 26 92003-096 BOLT-torquelink fitting 1 Used for 43007-031

= Ji =

Rev. 1 Nov. 1971




S$2

15-1. Footrests, Stands, Brake Pedal (EUROPEAN MARKET ONLY)

716

g \.@@

10 6 7.

Rev. 1 Nov. 1971




15-1. Footrests, Stands, Brake Pedal (EUROPEAN MARKET ONLLY)

S2

Ref. No. Part No. Part Name Quantity Remarks
i 43005-015 SPRILG-brake pedal return 1
2 43001-038 PEDAL-brake 1
3 92022-085 WASHER- brake pedal fitting 1
4 550D3020 COTTER PIN, 3.0x20 1
5 410B0600 WASHER-plain, 6m/m 1
6 550D2015 COTTER PIN, 2.0x15 1
i 02043-034 PIN-brake cable joint 1
8 92076-015 RUBBER-footrestbar 2 ;? ‘e 2

. -

9 34003-033 BAR-footrest 2
10 92003-076 BOLT-footrest fitting 1
11 315B1200A NUT, 1Z2m/m 2
12 461F1200 WASHER-spring, 12m/m 1
13 92007-025 BOLT-hex head, 1240 1
14 92076-008 RUBBER-rear footrest Q < s 2
15 34027-013 BAR-rear footrest 2
16 410B1000 WASHER-plain, 10m/m 3
iy d 461F1000 WASHER-spring, 10m/m 3
18 313B1000 NUT, 10m/m 3
19 34024-031 STAND-side 1
20 34023-005 SPRING-side stand 1
21 92075-031 RUBBER-side stand stopper 1
22 113B1035 BOLT-hex head, 1035 1
23 34011-028 STAND-main 1
24 34019-011 SHAFT-main stand 1
25 92075-029 DAMPER RUBBER-main stand

WHN EXH USE 92075-115 (1) L=35mym

92075-115 DAMPER RUBBER-main stand 1 L=25m/m
26 550D3025 COTTER PIN, 3.0x25 1
27 34023-010 SPRING-main stand & 1

=3%-1—

Rev. 1 Nov. 1971



S2

16. Handlebar, Grips (1/2)

— 33 —




16. Handlebar, Grips (1/2)

52

Quantity

Ref. No. Part No. Part Name Remarks
1 46003-026 HANDLE BAR a1
2 92007-002 BOLT-handlebar fitting 4
3 461F 0800 WASHER-spring, 8m/m 4
4 46012-008 HOLDER-handlebar 2
5 46012-010 HOLDER-handlebar 2
6 92075-039 DAMPER RUBBER-handlebar 4
7 46016-003 CAP-handlebar holder 2
8 461F1000 WASHER-plain, 10m/m 2
9 313B1000 NUT, 10m/m 2
10 + 92041-005 COTTER PIN, 2.5x20 2
11 56001-006 REAR VIEW MIRRONR, R.H. Selective use
12 56003-007 REAR VIEW MIRROR, L.H. Selective use
13 56006-001 BRACKET-rear view mirror 2

14~19 46018-018 CASE ASSY, R.H. 1
14 46041-006 CASE-R.H. upper 1

15 46023-006 CASE-R.H. lower i
16 220B0522A SCREW-pan head, 5x22 2
17 46019-017 GRIP ASSY-throttle 1
18 46061-012 RUBBER-R.H. grip Y_?\;" 1
19 46096-007 LEVER-starter 1
20~29 46021-013 LEVER ASSY-front brake 1
20 46058-004 LEVER-front brake : 1
2t 92007-020 BOLT-hex head. 5x20 2
22 46059-011 COLLAR-lever 9
23 "110N0622 BOLT-hex head, 6x22 2
24 410B0600 WASHER-plain, 6m/m 2
25 464H0500 WASHER-lock, 5m/m 2
26 312B0500A NUT, 5m/m 2
2% 46056-005 NUT-cable adjuster lock 2
28 46055-003 SCREW-cable adjuster 2
29 # 46060-006 HOLDER-front brake 1

— 34 —

Rev. 1 Nov. 1871




S2

16. Handlebar, Grip (2/2)

458574
57 9@,

— a5




16. Handlebar, Grip (2/2)

52

Ref. No.

Part No. Part Name Quantity Remarks
-2 46076-018 LEVER ASSY-clutch 1
30 46092005 LEVER-clutch 1
31 + 46094-008 HOLDER-clutch 1
32~59 46091-005 CASE ASSY, L.H, 1
32 221B0308A SCREW-oval countersunk head, 3x 8 2
33 46044-008 KNOB-L.H. switch, B 1
34 46031-006 SPRING-L.H. switch knob, B 1
35 46089-005 SWITCH-L.H. case, A 1
36 46031-007 SPRING-L.H. switch 2
37 46079-005 CONTACT-L.H. switch 2
38 46080-004 PLATE-L.H. switch contact, B 1
39 46086-014 CASE-L.H. switch upper 1
40 46080-003 PLATE-L.H. switch contact, A 1
4 46089-006 SWITCH-L.H. case, B & 25 1
42 46031-003 SPRING-L.H. switch knob, A 1
43 46044-005 KNOB-L.H. switch, A/, # 5 1
44 46085-018 HOLDER-L.H. switch upper, A 1
45 220B0305A SCREW-pan head, 3x5 5
46 46085-019 HOLDER-L.H. switch upper, B 1
A7 % 46085-016 HOLDER-L.H. switch lower, A 1
48 92095-010 WASHER-plain, 3m/m 1
49 46044-007 KNOB-switch 1
50 46089-007 SLIDE BLOCK ASSY-L.H. switch 1
51 46077-016 CASE-L.H. switch lower 1
52 46082-018 WIRING HARNESS-L.H. switch 1
53 46085-017 HOLDER-L.H. switch lower, B 1
54 46031-005 SPRING-horn switch 1
55 46079-003 CONTACT-horn switch 1
56 46028-003 BUTTON-horn switch 1
57 46079-004 INSURATOR-L.H. switch 1
58 46075-017 RUBBER-L.H. grip ¥ 25 1
59 220B0522A SCREW-pan head, 5x22 2

Iiev. 1 Nov. 1971




52

17. Front Fork (1/2)

= B




17. Front Fork (1/2)

S2

Ref. No. Part No. Part Name Quantity Remarks
= LhLeel. 0FG Tl Uowik ;;.-..»95{;{7
1~27 4400167871, FRONT FORK ASSY 1
1 44041-037 BOLT-fork top 2
2 44046-015 “O" RING-fork top 2
3 110B0856 BOLT-hex head, 856 3
4 44039-037 HEAD-steering stem 1
5 461F0800 W ASHER-spring, 8m/m 4
6 310B0800 NUT, 8m/m 3
7 44033-688-2-  COVER-L.H. fork liGo%3 ~o3F 1 1
8 4403468771~ COVER-R.H. fork Y03y _p3y o, 1
9 44043-034 WASHER-fork cover 2
10 44045-029 GASKET-fork cover ,/'?_.u 2
11 113B1036 BOLT-hex, head, 10x36 2
12 461F1000 WASHER-spring, 10m/m 2
13 44037-037 STEM-steering WQ oo 1
14 440%6-038 SPRING-fork 2
15 44028-022 HOLDER-fork spring 2
16 44010-017  DUST SHIELD-fork 2
17 44009-0] ¢ OIL SEAL-fork . 4 Ao 2
18 44007-015 NUT-fork outer tube 2
19 44046-016 “0’ RING-outer tube nut 2
20 44015-011 GUIDE-fork inner tube 2
21 44013-031 TUBE-fork inner 17450 HT 2
22 44005-039 TUBE-L.H. fork outer 1
23 44045-002 GASKET-fork drain plug 2
24 220B0408A SCREW-pan head, 48 2
25 44006-037 TUBE-R.H. outer tube 1
26 44029-019 SEAT-fork spring 2
27 44041-017 BOLT-front axle 1
28 28001-008 REFLECTOR-reflex 2




52

17. Front Fork (2/2)




17. Front Fork (2/2)

$2

Ref. No. Part No. Part Name Quantity Remarks
29 46101-004 KNOB-steering damper 1
30 315N1200A NUT, 12m/m bl
31 46126-001 SPRING-steering damper knob 1
32 92090-020 NUT-steering stem 1
33 46100-002 WASHER-steering stem 1
34 92090-007 NUT-steering stem look 1
35 46098-010 CAP-steering stem 1
36 92047-006 CONE-steering stem bearing &, Jo 2
37 46106-005 PLATE-steering damper steel 1
38 46104-005 PLATE-steering damper friction 2
39 46105-005 PLATE-steering damper anchor 1
40 46106-006 PLATE-steering damper steel 1 )
41 46124-005 SPRING-steering damper 1
42 46125-005 NUT-steeirng damper guide 1
43 550D1615 COTTER PIN, 1.6x15 1
44 114B0812 BOLT-hex head, 8x12 1
45 461F0800 WASHER-spring, 8m/m 1

46,47 27016-024 LOCK ASSY-steering / J o0 1
47 27008-042-85 KEY SET, No. 685

27008-042-86 - KEY SET, No. 686

27008-042-87 KEY SET, No. 687 2 +3

27008-042-88 KEY SET, No. 688

27008-042-89 KEY SET, No. 689

27008-042-01 . KEY SET, No. 701 _

27008-042-02 KEY SET, No. 702

27008-042-03 KEY SET, No. 703

27008-042-04 KEY SET, No. 704

27008-042-05 KEY SET, No. 705
48 92099-001 SCREW-rivet 1
49 92033-024 CIRCLIP-steering lock it
50 92037-046 CLAMP-cable 1
51 110B0612 BOLT-hexhead, 6x12 1

11680612 BOLT-hexhead, 612 ALT
52 410B0600 WASHER-plain, 6m/m 1
53 461F0600 WASHER-plain, 6m/m 1

— 0 —




52

18. Fenders

=




18. Fenders

§2

Ref. No.

Part No.

Part Name Quantity

Remarks

o =3 @ e = W

10
11
12

13
14

35004-061-68
35004-061-66
35009-019
220E0614
92022-193
411B0600
461F0600
310B0600
110B0812
116B0812
461F0800
35022-056
35025-021
110B0616
116B0616
92027-122
92022-125

FENDER-{front, pearl candytone red

FENDER-front, pearl candytone white

BRACE-front fender 1
SCREW-pan head, 6x14 6
WASHER-plain, 6m/m 4
WASHER-plain, 6m/m 10
WASHER-spring, 6m/m 10
NUT, 6m/m 8
BOLT-hex head, 8x12 4
BOLT-hex head, 8x12 ALT
WASHER-spring, 8m/m 4
FENDER-rear 1
BRACKET-rear fender 1
BOLT-hex head, 6x16 4
BOLT-hex head, 616 ALT
COLLAR-rear fender 2
WASHER-plain, 6m/m 2

— 4D —




2

19. Tires, Rims




19, Tires, Rims

§2

Ref. No. Part No. Part Name Quantity Remarks
1 41025-013 RIM, 1.60A x18 1
2 41023-006 BAND-rim 2
3 41022-016 TUBE-tire, 3.00-18 1
4 41013-013 TIRE-front, 3.00-18 4PR 1
5 41025-014 RIM, 1.85Bx18W 1
6 41014-023 TIRE-rear, 3.50-18 4PR 1
7 41022-027 TUBE-tire, 3.50-18 1
8 41027-007 SPOKE ASSY-inner, #9x 147103 20
41027-038 SPOKE ASSY-inner, rear” . ' 20
9 41028-007 SPOKE ASSY-outer, #9146 86 20
41028-037 SPOKE Assy-outér,_ rear . 20
10 41075-001 WEIGHT-wheel balance 10g \
11 41075-002 WEIGHT-wheel balance 20g |/ # €
12 41075-003 WEIGHT-wheel balance 30g
13 41074-011 WHEEL ASSY-front 1 1.6Ax18
14 42048-007 WHEEL ASSY-rear 1 1.85Bx18W

S




$2

20. Front Hub.




20, Front Hub.

52

Ref. No. Part No. Part Name Quantity Remarks

1~6 41034-007 DRUM ASSY-front brake 1

2 92052-005 OIL SEAL, WTC25428 1

3 601B6302 BALL BEARING, . 6302 1

4 41039-011 SPACER-front axle bearing 1

5 92050-017 OIL SEAL, OC55687 1

6 601863027 BALL BEARING, #. 6302Z i

7 41059-009 GEAR-speedometer 1
T~28 41035-013-21 PANEL ASSY-front brake, flat black I

9 41048-004 SHOE-front brake 2
10 41049-004 SPRING-front brake shoe 2
11 41050-004 CAM SHAFT-front brake 2
12 41062-003 BUSHING-speedometer pinion 1
13 41063-003 WASHER-speedometer pinion thrust 2
14 41060-007 PINION-speedometer 1
15 110B0618 BOLT-hex head, 6x18 1

116B0618 BOIL-hex head, 6x18 ALT
16 411B0600 WASHER-plain, 6m/m 5
17 41053-012 LEVER-front brake cam 2nd 1
18 41058-010 ROD END-brake cam lever connecting, B 1
19 41057-004 ROD-brake lever connecting 1
20 310B0500A NUT, 5m/m 1
21 41058-011 ROD END-brake cam lever connecting, A 1
22 41053-011 LEVER-front brake cam lst 1
23 41056-001 SPRING-front brake cam lever 1
24 41055-003 PIN-brake connecting rod 1
25 550D1210 COTTER PIN 1.2x10 1
26 41051-001 DUST SHIELD-brake cam 1
27 110B0630 BOLT-hex head, 6x30 1
116B0630 BOLT-hex head, 6x30 ALT

28 310B0600 NUT, 6m/m 1
29 41068-035 AXLE-front il
30 41069-007 COLLAR-front axle oil seal 1
31 320B1400 NUT, 14m/m 1
32 550D3030 COTTER PIN, 3.0x30 1

— 46 —




S2

21. Rear Hub




3

21. Rear Hub
Rel. No. Part No. Part Name Quantity Remarks
1~6 42005-009 DRUM ASSY-rear brake 1
2 671B2560 “0" RING, 60m/m 1
3 601B6205 BALL BEARING, #. 6205 9
4 42010-008 SPACER-rear hub bearing 1
5 601B6205Z BALL BEARING, #. 6205Z 1
6 92052-006 " OIL SEAL, PJX135527 ik
7~16, 32 42006-007-21 PANEL ASSY-rear brake, flat black 1
8 41045-001 WASHER-brake shoe pin 1
9 480J1400 CIRCLIP, 14m/m 2
10 42019-003 SHOE-rear brake 2
11 41049-003 SPRING-brake shoe 2
12 42026-004 CAM SHAFT-rear brake 1
13 41051-001 DUST SHIELD-brake cam shaft 1
14 110B0640 BOLT-hex head, 6x40 1
116B0640 BOLT-hex head, 6x40 ALT > !
15 310B0600 NUT, ém/m 1
16 410B0600 WASHER-plain, 6m/m 1
17~23,31 42008-002 COUPLING ASSY-rear hub L
18 42036-006 SLEEVE-rear axle 1
19 42037-006 COLLAR-rear axle sleeve 1
20 42045-006 NUT-sleeve 1
21 92003-015 BOLT-rear sprocket fitting 4
22 313B1000 NUT, 10m/m 4
23 92088-005 WASHER-sprocket lock 2
24 313B1600 NUT, 16m/m 2
25 42031-024 AXLE-rear 1
26 42032-008 COLLAR-R.H. rear hub collar 1
27 42041-102 REAR SPROCKET 1 4‘3T
28,29 69575098 CHAIN ASSY-drive 1 EK530SH
29 92058-008 JOINT ASSY-drive chain 1
30 \ 42046-009 WASHER-sleeve 1
31 42014-008 SHOCKDAMER-rear hub 4
32 42029-006 LEVER-rear brake cam 1

o G



52

22, Fuel Tank

]Sﬂ@a

12— 4

.



22, Fuel Tank

S$2

Ref. No. Part No. Part Name Quantity Remarks
1 51001-071-68 T ANK-fuel, pearl candytone red 1 Dea “]
51001-071-66 T ANK-fuel, pearl candytone white
2 51051-004 CAP-fuel tank 1
3 51059-008 GASKET-fuel tank cap 1
4 02043-072 PIN-fuel tank cap fitting 1
5 92043-073 PIN-fuel tank cap stopper 1
6 92043-074 PIN-hook 1
7 51053-003 SPRING-fook 1
8 51063-001 Hook-fuel tank cap 1
9 92072-029 BAND-fuel tank S ¢ 1
10 51023-021 COCK ASSY-fuel 1
11 92065-084 GASKET-fuel cock joint a4
12 92059-073 PIPE-fuel 3
13 92037-010 CLAMP-fuel pipe 6

—

— B —




S2

23. 0il Tank, Side Covers, Chain Cover

— 51 —




23, 0il Tank, Side Covers, Chain Cover

52

Ref. No. Part No. Part Name Quantity Remarks

1 52001-025 TANK-oil tank 1

2 52003-015 CAP-o0il tank 1

3 92065-020 GASKET-o0il tank cap 1

4 220B0612 SCREW-pan head, 612 2

5 411B0600 WASHER-plain, 6m/m 3

6 461F 0600 WASHER-spring, 6m,/m 3

¥ 52018-002 BAND-oil tank 1

8 92059-072 PIPE-oil ik

9 92037-010 CLAMP-fuel pipe 2

10 700Q05600 TUBE-vinyl, 5x600 1

11 92072-030 BAND, short 2

12 36001-031-68 COVER-L.H. side, pearl candytone red

36001-031-66 COVER-L.H. side, pearl candytone white

13 92077-020 KNOB-side cover 1

14 92075-041 DAMPER RUBBER-side cover 1

15 312B0600 NUT, 6m/m 1

16 36007-026-68 COVER-R.H. side, perl candytone red

36007-026-66 COVER-R.H. side, pearl candytone white

17 220E0635 SCREW-pan head, 635 1

18 36014-040-21 COVER-chain 1

19 220E0612 SCREW-pan head, 6x12 i1l

20 220E0655 SCREW-pan head, 655 b
21 92022-165 WASHER-plain, 6m/m 2

22 56018-084 EMBLEM-L.H. side cover U for pearl candytone
23 56018-086 EMBLEM-R.H. side cover {

24 56018-085 EMBLEM-L.H. side cover ‘ for pearl candytorie
25 56018-087 EMBLEM-R.H. side cover [ Teite

e




52

24, Dual Seat




24, Dual Seat

52

Ref. No. Part No. Part Name Quantity Remarks

1 53001-070 SEAT ASSY-dual 2 L1 W 1

2 53008-011 HOOK-seat 1

3 53009-017 HINGE-seat 1

4 53009-018 HINGE-seat 1

5 53011-002 PIN-seat pivot 2

6 92041-003 COTTER PIN 2

7 92075-023 DAMPER RUBBER-dual seat 5

8 411B0600 WASHER-plain, 6m/m 8

9 461F0600 WASHER-spring, 6m/m 9

10 110B0614 BOLT-hex head, 6x14 8
116B0614 BOLT-hex head, 6314 ALT

11 53045-001 HOOL ASSY-seat 1

12 53042-004 GRIP-seat 1

13 32112-004 PLUG-seat grip 2

14 53043-001 BACKREST-seat 1

15 32098-015 CASE-tool 1

16 92072-012 BAND-tool 1

17 110B0812 BOLT-hex head, 8x12 4
116B0812 BOLT-hex head, 8x12 ALT

18 110B0820 BOLT-hex head, 820 4
116B0820 BOLT-hex head, 820 ALT

19 461F0800 WASHER-plain, 8m/m 8

20 411B0800 WASHER-plain, 8m/m 4

21 92072-027 BAND-seat stopper 1

22 28001-009 REFLECTOR-reflex, rear 2

23 310B0500A NUT, 5m/m 2

24 461F0500 WASHER-spring, 5m/m 2

25 411B0500 WASHER-plain, 5m/m 2

26 56027-050 EMBLEM-L.H. seat backrest b Gopmenr uaiipin

27 56027-052 EMBLEM-R.H. seat backrest | red

28 56027-051 EMBLEM-L.H. seat backrest |\ fof pear] candjtone

29 51027-053 EMBLEM-R.H. seat backrest | white

30 53046-001 PLATE-dust

91 53044-001 MOULDING-seat backrest 1

= Bl =




S2

25. Cables.




52

25. Cables.
— Ref. No. Part No. Part Name Quantity Remarks
1 54001-035 CABLE-speedometer 1 ident letter ““01-035"
L 9
, -
2 54005-061 CABLE-front brake Séo 1 ident letter “05-061"
s
3 54011~ 6; YA\ BLE cluteh —— Som0 1 ident letter “11-040"
4 54012-074 CABLE-combination 7 & e 02 1 ident letter “12-074"
5 54017-044 CABLE-starter oo 1 ident letter “17-044
6 54018-012 CABLE-tachometer 72 &0 1 ident letter “18-012"
7 54022-021 CABLE-rear brake Z25e 1 ident letter “22-021"
8 92072-035 BAND-cable 1
/
.

= 5p -,




52

26. Electrical Equipment A (1/3)




$2

26. Electrical Equipment A (1/3)

Ref. No. Part No. Part Name Quantity Remarks

1~9 23003-014 LAMP UNIT-head 1
1 23019-021 SCREW-focus adjusting 1
2 23006-025 RIM-head lamp % L'ﬂ's_) 1
3 23014-005 SPRING-focus adjuting i §
4 23021-004 WASHER 1
5 23020-016 NUT 1

6 23007-030 LENS UNIT-head lamp 1 12V—35/25W
7 23019-018 SCREW-lens unit fitting 2
23020-009 NUT-lens unit fitting 2
9 23022-001 PIN-lens unit fitting 2
10 92011-024 SCREW-pan head, 5x14 2
11 461F0500 WASHER-spring, 5m/m 2
12 23021-010 WASHER, 5m/m 2
13 23005-032-10 BODY-head lamp 22 00 KT 1
14 92069-017 BULB, 12V-1.5W i
15 23016-006 LAMP ASSY-high beam indicator 1
16 92007-024 BOLT-head lamp fitting 2
17 411B1000 WASHER-plain, 10m/m 2
18 46111000 WASHER-spring, 10m/m 2
19 92075-079 DAMPER RUBBER-head lamp 2
20 23021-011 WASHER-head lamp fitting 2
21 23020-017 NUT-head lamp fitting 2

22~28 25005-050 SPEEDOME:I‘ER ASSY Mile/h Indicator
25005-048 SPEEDOMETER ASSY km/h Indicator

23 920694'018 BULB, 12V-3W 6
24 25011-020 SOCKET ASSY-speedometer 1
25 92022-194 WASHER-plain, 6m/m 8

. BE —




52

26. Electrical Equipment A (2/3)

— e s




26. Electrical Equipment A (2/3)

52

Ref. No. Part No. Part Name Quantity Remarks
26 92027-140 COLLAR-speedometer fitting 4
27 92075-089 DAMPER RUBBER-speedometer fitting 4
28 92015-009 NUT-cap, 6m/m 4

23,25~30 25016-011 TACHOMETER ASSY 1
30 25011-021 - SOCKET ASSY-tachometer 1
31 25008-014 BRACKET-speedometer 1
32 92075-090 DAMPER RUBBER-meter 3
33 92075-080 DAMPER RUBBER-meter bracket 4
34 411B0800 WASHER-plain, 8m/m 2
35 461F0800 WASHER-spring, 8m/m 2
36 310B0800 NUT, 6m/m 2

37~42 23025-036 LAMP ASSY-tail 1
37 23027-026 SOCKET-tail lamp 1
38 23028-015 GASKET-tail lamp 1
39 23028-016 GASKET-tail lamp 1
40 23026-019 LENS-tail lamp 1
41 92069-039 BULB, 12V-32/4CP il
42 220E0455A SCREW-pan head, 4x55 4
43 23036-012-10 BRACKET-tail lamp 1
44 92075-076 DAMPER RUBBER 3
45 92022-125 WASHER-plain, 6m/m 3
46 92027-129 COLLAR-lamp bracket 3
47 110B0620 BOLT-hex head, 6x20 2

116B0620 BOLT-hex head, 6:x20 ALT
48 22080620 SCREW-pan head, 6x20 il
49 461F0600 WASHER-spring, 6m/m 3
50 92001-105 BOLT-tail lamp fitting 2
51 92022-195 WASHER-plain 2
52 92075-091 DAMPER RUBBER 2

— G —




52

26. Electrical Equipment A (3/3)

- il =




26. Electriccal Equipment A (3/3)

Ref. No. Part No. Part Name Quantity Remarks
53 23040-029 LAMP ASSY-turn signal /‘ &2 f_; 7 4
54 23048-012 LENS-turn signal lamp t 4
55 220E0430A SCREW-pan head, 4x30 8
56 92069-055 BULB, 12V-32cp 4
57 23051-017 STAY-turn signal lamp 2
58 23051-021 BRACKET-turn signal lamp 2
59 92075-088 DAMPER RUBBER 2
60 110N0630 BOLT-hex head, 6x30 4
61 410B0600 WAHSER-plain, 6m/m 4
62 461E0600 WASHER-spring, 6m/m 4
63 310B0600 NUT, 6m/m 4
64 410B1200 WASHER-plain, 12m/m 2
65 461E1200 WASHER-spring, 12m/m 2
66 314B1200A NUT, 12m/m 2
67 23051-018 BRACKET-rear turn signal L. H 1
68 23051-019 BRACKET-rear turn signal R. H ' 1
69 113N1055 BOLT-hex head 10x55 2
70 92022-206 WASHER-plain, 10m/m 2
71 92027-137 COLLAR 2
72 92075-114 DAMPER RUBBER 2
73 23061-003 PLATE-earth 2
74 920’;5—082 DAMPER RUBBER B 2
75 411B1000 WASHER-plain, 10m/m 2
76 461F1000 WASHER-plain, 10m/m 2

— g3 —




s2

27. Electrical Equipment B

Rev. 1 Nov. 1971

— g -




52

27. Electirical Equipment B

Ref. No. Part No. Part Name Quentity  Remarks
1 26001-059 WIRING HARNESS-main _76’ &0 1
2 26010-015 WIRE-lead 1
3 26010-017 WIRE-lead 1
4 26004-010 FUSE ASSY
5 26006-002 FUSE 20A 1
6 26011-051 WIRE-lead 1 L=100m/m
7 26011-052 WIRE-lead 1 L=140m/m
8 92072030 BAND, short 5
9 92072-081 BAND, middle 1

10 92072-032 BAND, long 1
11 27008-027 HORN 1
12 110B0814 BOLT-hex head, 814 2

116B0814 BOLT-hex head, 8x14 ALT
13 461F0800 WASHER-plain, 8m/m 2
14 27010-006 SWITCH-brake lamp 70 XS 1
15 '27011-009 SPRING-brake lamp switch /e 8 1
16 27005-036 SWITCH ASSY-ignition & 0,00 1
17 27008-042-85 . KEY SET, No. 685

27008-042-86 KEY SET, No. 686 _

27008-042-87 KEY SET, No. 687 Z. 723

27008-042-88 KEY SET, No. 688 '

27008-042-89 KEY SET, No. 689

27008-042-01 KEY SET, No. 701

27008-042-02 KEY SET, No. 702

27008-042-03 KEY SET, No. 703

27008-042-04 KEY SET, No. 704

27008-042-05 KEY SET, No. 705
18 92011-022 SCREW-pan head, 6m/m 2
19 410B0800 WASHER-plain, 8m/m 2
20 92075-077 DAMPER RUBBER 1
21 26012-022 BATTERY 12V-6AH /7 )} )b 1
22 27002-011 RELAY-turn signal 7780 1

«23  92073-001 CAP-battery terminal 1

Rev. 1 Nov. 1971

— Tpd =




S2

28. Tools

— G5 e




Numerical Parts Index

* Newly developed parts for Model S2

Part No. Page Q'ty Pt No. Page Q'ty
* 114 C1=(:53 G2 2 * 13134-012 10 1
¥ 110C1-t:54 02 1 * 13135-r17 ) (724 1
* 110 4=043 r2 3 * 1312£-038 10 1
# 11005-0¢68 G2 2 | * 13137-C22 12 1
* 11005-C€9 c2 1 * 1314( =035 10 1
* 11(C5=-CTC n2 1 * 13140-026 10 1
%* 11CC9-027 02 3 * 1314C-037 10 1
* 11010=-02¢ 22 1 * 13141-C26G 1 1
* 11011-0G13 22 1 13142-0C8 10 1
* 11012-02¢ 22 1 13144-032C 12
* 11015-024 22 2 13144-035 12 1
* 11015-025 22 1 * 13151-014 10 1
* 13001-043 06 3 * 13156-040 14 1
13002-0C2 cé6 3 13187=-C4 14 b |
* 13008-031 (61) 3 * 13158-007 14 L |
* 13024-0329 06 %* 13156-0C7 14 1
* 13025-03¢ né6 * * 13159=(C8 14 1
* 13027=C-8C 6 * 13161-026 14 1
* 13029-052 c6 * 13169-0C7 14 1
* 13021-037 06 1 % 13170-CCE 14 1
13033-0(C7 ré 2 * 13171-004 14 1
* 13034-027 u6 3 #*# 13187-004 08 1
* 13035-029 Cé6 3 * 13209-00C6 10 1
% 13037=03¢ o6 T * 13224-0C8 18 1
* 13038-023F C6 1 % 13226=-005 18 1
* 13C39-0C8 06 2 13229-0G2 c8 6
* 13C4(-"1"R 6 2 * 1323¢=-002 14 1
¥ 13044-018 06 3 * 140C1-C49 04 ;|
¥ 13058-033 16 1 14013-0C 4 C4 2
* 13061-011 16 1 14013-013 04 1
130€2-004 16 1 14015-0C1 04 1
13066=-013 16 1 * 14C15-"03 G4 1
# 13C€8=-0:24 16 1 * 14018-005 18 I
13070-00C1} 16 1l * 14026-CC8 18 1
13071-0C3 16 1 * 1403C-C3C 18 1
13¢72-0C¢E 16 1 * 14031-047 18 1
13077-0C2 16 1 * 14032-061 18 1
* 13C81-039 c8 1 * 14038-03( 18 1
* 13G87-:28 08 1 * 14044-006 18 1
13088-025 08 & * 14045-012 18 i
13¢89-0C3 08 5 * 14046-019 i8 1
13090 =2 c8 1 * 14069-003 04 1
* 13065-03C 08 | * 16001-123 24 2
13102-GCS c8 1 * 160C1-124 24 1
13116-n11} 08 1 16002-004 24 6
1311¢&-016 (6]} 1 16CC3-C04 24 1)
% 13116=021 08 1 * 16004=-017 24 3
13118-0CC4 8 1 1600€-014 24 3
* 13121-021 06 1 160C07-012 24 3
* 13127-034 10 1 160N8=-NC4 24 3
* 13128-(:31 12 1 * 16009-G4T 24 3
* 13129-038 i2 1 1601C-004 24 3
¥ 1313C-028 10 1 16012-C11 24 3
* 13131-034 12 1 16013-003 24 3
* 13132-027 10 1 16014-002 24 3
* 13133-027 2 1 16015-CC1 24 3




Numerical Parts Index x Newly developed parts for Model S2

Part No. Page Q'ty Part No. Page Q'ty
16016=002 24 3 # 21132-C2C 20 1
* 16017-054% 24 3 % 21133=021 20 1
16019-013 24 3 ¥ 21133-122 2n 1
% 16G21-13 24 2 % 23003-014 58 1
16022-005 24 3 * 23005-032=10 58 ) 2
* 16025=041 24 2 * 230CGE=-C25 58 1
* 16025=042 24 1 * 23007-C3C 58 1
16629-C04 24 3 23014-0C5 58 1
16030=-0C5 24 . * 23(Gl6-CN¢ 58 1
16€31=C16é 24 3 23019-~018 58 2
16032-0C3 24 3 23019-021 58 1
16033=-0CS 24 2 23n20-0CS 58 2
16034~-:0C1 24 3 23020-016 58 1
1602¢6-0C5 24 3 * 23020-017 58 2
16036-00C7 24 3 23021-CC4 58 1
* 16C6(-012 02 3 ¥ 23021-010 58 2
* 16C61-012 02 3 * 23021-011 58 2
* 16C62-Cl4 cz2 6 23022-001 58 2
* 16082-03C 26 1 % 23025-03¢ 60 1
* 16CB4-012 06 1 * 23026-019 60 1
* 16085=-017 18 1 * 23027-026 &Q 1
16088=C:02 26 1 * 23028-=015 60 1
16089~-0C1 26 1 * 23028-016 60 1
16C90-C02 26 1 * 23026-n12-10 60 1
16C9C-00C3 26 1 * 23040-029 62 &
160¢1-001 26 | * 23048-012 62 4
16CS4=-00C2 26 1 * 23n51-017 62 Z
* 160G6-C06 26 1 * 23051-018 62 1
16115-001 18 1 * 23051-019 62 1
* 16134-0G12 26 1 * 23051-021 62 2
* 16134-013 26 1 * 23061-0C2 62 2
* 16134=-014 26 1 * 250C5-048 58
* 180C1-0C3¢ 22 1 * 25Q05-C50 58
* 180C1-CG37 22 1 * 25008-=014 60 1
* 18001-028 22 1 * 25011-020 58 1
* 18C033-C48 22 3 = 25011-G21 60 1
18C43-n(8 22 3 * 25016-011 60 p 3
18044-004 22 3 % 26001-CE9 64 1
* 18049-074 22 3 * 26004=-01¢ 64 1
18067=-CC3 02 3 26006-002 64 L
* 18069-038 22 3 26010-G15 64 1
* 210C1-01¢9 20 1 2601C-017 64 1
* 21CC3-:1¢ 20 1 * 26011-051 64 1
* 21007=C2C 20 1 * 26011-052 64 1
* 21008-C19 20 3 26012-014 &4 1
* 21013-026 20 3 * 27002-011 64 ) &
* 21C014-008 20 1 * 27C02-027 64 1
* 21019-011 20 2 * 2T7C0CS5-036 64 1
21n23=-0GS 20 2 % 2700BR-042-85 40
¥ 21061-011 20 1 * 27008-042-85 64
* 21C66-012 20 1 * 27008=042-86 40
* 21121-n51 20 1 * 27608-042-86 64
* 21121-0%2 20 1 * 2T00R=-042-87 40
* 21121-053 20 1 * 27CC8~-0142-87 &4
* 21126=004 20 3 * 27008-042-88 40
2113C-CcC¢e 20 2 * 27C08B=-042-88 64




Numerical Parts Index

$2

* Newly developed parts for Model S2

Part No. Page Q'ty Part No. Page Q'ty
* 270C8-C42~-89 40 41022=016 44 1
* 27 B-C42-89 bé 41022=-027 44 1
* 2700R~-C42-ul 40 41023-006 L4 2
* 27CC8-042-01 64 41025=-C13 Ly 1
* 2T0NR=C42-2 410) 41025=-014 44 1
* 27C08-042-02 64 41027-00C7 44 20
* 27008-042-03 40 * 41027-0" 2§ FATA 20
® 27008-0M42=-03 64 41028=-007 44 20
* 27008-042-04 40 * 41028-037 f iy 20
* 27008-C42-04 64 41034-00C7 46 1
* 2T7CO8-(42-05 40 # 41035-0132-21 46 X
® 270C8-042-0U5 &4 41C35=-C11 46 1
27010-00¢ b4 1 41045-0C01 48 1
27C11-0CS 64 1 41048=00¢4 46 2
* 27016-C24 40 1 41 04G6-003 48 2
* 28001-00C8 28 2 41 04S=-C04& 46 2
* 28CC1-0C9 54 2 41050-CC4 46 2
* 31082-0C7 28 2 41051-001 46 1
* 31082-008 28 1 41051 =N 48 : |
* 31082-CCS 28 1 41053=011 46 1
* 32002-04¢ 28 1 41053-C12 46 1
* 32030-022 28 2 41055-CC3 46 1
* 3203C-0232 28 2 41056-001 46 ;]
* 32098-015 5 1 41057-0C4% 46 1
* 32099-CC8 28 1 41(:58=010 46 1
32103=003 28 2 41 058-011 46 1
32102-00¢ 28 1 41059-GC9 46 1
% 32112-00C4 54 2 41C60=-CCT 46 1
* 3300 1-"39 30 1 41062=-0032 46 3 |
* 33032-C32 30 1 41C63-003 46 2
33033-006 30 2 * 4106B=-035 46 1
33024-C12 30 1 4106S-007 46 1
33024-013 30 1 41074-011 44 1
33035-0C4 30 2 41075=-001 Lo
3304C-032 30 i 41075-002 Ly
3304C0-033 30 1 41075-0C3 44
* 34C02-028 32 2 42005=-0C9 48 1
34006-002 32 2 * 42006-007-21 48 1
¥ 34011-028 32 1 42C08=-002 48 1
* 34(C19-C11 32 1 4201C=-nGe 48 1
34(C23-CC5 32 1 42014-008 48 4
* 34(023-010C 32 1 42016-00C3 48 2
* 34024-C2] 32 3! 420 26-0C4 48 1
34027-C13 32 2 4203)1=-024 48 1
¥ 35004-C€1-66 42 42032-008 48 1
¥ 35004-061-68 42 42036=-00N¢ 48 1
* 35013-GOR 42 1 42037-006 48 1
*¥ 35022-056 42 1 *¥ 42041-102 48 1
* 35025-021 42 1 420 45=-006 48 1
* 360C1-C31=-66 52 4204€=-0C9 48 1
* 36001-031-68 52 42048=-007 44 1
* 36C0T7T-C26=-66 52 * 43001-038 32 1
* 360NCT-026—68 52 43105=C15 32 1
* 36014-040-21 52 1 * 43007-026 30 1
41013-012 44 1 43CCo9=-001 30 1
* 41C14-023 44 1 * 440(:1-CT78-21 38 1
#* 35009-C1S 42 1




S2

Numerical Parts Index

* Newly developed parts for Model S2

Part No.

Part No. Page Q’ty Page Q'ty
® 44005-039 38 1 # 46085-01¢ 36 : |
* 4400€-037 38 1 % 46085-C17 36 h

44007-015 38 2 * 46085-(:18 36 1
4400S-010 38 2 * 46C85-01°9 36 X
44010-017 38 2 * 46086-014 36 1
* 44013-031 38 2 ¥ 46086-C05 36 1
44015-011 38 2 * 46089-006 26 1
* 44026-038 38 2 % 4608S-0C7 26 1
* 44028-022 a8 2 * 460G1-(C5 36 1
* 44025-019 38 2 46092-005 36 1
* 44033-038-21 38 1 * 46096-007 34 1
* 44034-037-21 38 1 46C9g-C10 4L 1
* 44037-C37 38 1 * 46100-GC2 40 1
* 44035-027 38 1 46101-0C4 40 1
* 44041-017 38 1 461C4-015 &0 2
44041-017 40 1 461C5-0CH% 40 1
44041-037 38 2 46106-005 40 1
44043-034 38 2 46106-006 4C 1
44045-002 38 2 46124-0C5 40 1
44045-029 38 2 46125-00C5 490 1
44046-015 38 2 46126-nCl 40 1
44046-016 38 2 /é*"51001-071—66 50
* 45014-062 30 2 —#* 51001-071-68" . 50,
45016-003 30 2 * 51023-021 T 5G 1
45017-CcC1) 30 8 * 51051-0C4 50 1
* 46003-026 34 1 * 51053-0C3 50  ;
46010-003 34 2 ~% 51059008 50 1
46012-008 34 2 * 510863-001 50 1
* 46012-010 34 2 51067-002 28 3
* 46C018-018 34 1 * 520C1-0(:25 52 1
* 46019-017 34 1 * 52003-015 52 1
* 46021-013 34 1 * 52018-002 52 1
* 46023-006 34 1 % 53NC1-070C 54 1
46028-CC3 36 1 * 53008-011 54 1
46031-003 36 1 * 53009-C17 54 1
46031-005 36 1 * 530(9-(C18 54 1
* 46031-006 36 1 53011-002 54 2
* 46021-007 36 2 * 53042-004 54 1
* 46041-006 34 1 * 53043-0C1-66 54
46044=-005 36 1 * 53043-001-68 54
* 46044-007 36 1 * 53044-0C1 54 1
* 46044-0C8 36 1 * 53045-0C1 54 1
46055-NC32 34 2 * 5304€-001 54 |
* 46056-005 34 2 * 54001-035 56 1
46058=-004 34 1 * 540C5-061 56 1
46059-011 34 2 * 54011-040 56 1
* 46061-012 24 1 * 54012-074 56 1
* 46075-017 36 1 * 54017=-0044 56 1
* 46076-018 36 1 * 54018-012 56 1
* 46077-016 26 1 * 54022-021 56 1
46079-003 36 1 56CC1-:06 34
¥ 46076-004 36 1 56003-007 34
® 46079-005 36 2 56006-001 34 2
% 46CRO-003 326 1 * 56C:07-024 66 1
* 4608N=004 36 ] 56008-003 54 1
* 46082-018 36 1 * 56C18-084 52




Numerical Parts Index

S2

* Newly developed parts for Model S2

Part No. Page Q'ty Part No. Page Q'ty
* 56018-085 52 920 26=:21 i2 1
* 56018-CRE 52 92026-025 18 1
* 56018-087 52 9202&-02¢ 18 1
* 56027-C5C 54 92026-0:27 12 1
* 56(27-051 54 92027-03) 06 1
* 56027-052 54 92027-G78 06 2
* 56027-053 54 92027-1C3 32 2
920n1-038 2 2 92027-122 42 2
* 92001-101 16 1 92027-129 28 4
% 92001-10C5 60 2 92027-129 60 3
92003=01% 4p 4 * 92027-125 12 1
92003-068 U6 1 * 92027-137 &2 2
* 92003-073 22 1 ® 92(127-1 40 &0 4
* 920023~-NT4 14 1 92028-042 10 2
* 92002-076 32 1 92028-045 08 1
* 92003-078 c8 5 92028-071 Cq4 1
92(07-GC2 34 4 92028=-072 16 1
92007~-020 24 2 S2028-078% 18 1
* Q2007-024 58 2 92023 -0NQg i 2
% 92007-025 22 1 * 92033=024 40 1
® 92011-022 &4 2 * 92033-025 10 6
¥ 92011-023 14 1 92036-01] Gé 1
* Q2(11-024& 58 2 92036=-005 06 6
92015-009 60 4 92036=-012 06 1
92015-019 06 1 92036-017 18 1
92017-0073 64 1 92037-010 50 6
¥ 92017-01C 14 1 92037-010 52 2
* 92C19-011 30 1 92037-034 22 3
92020-003 30 2 92037-046 40 1
92022-021 22 1 92037-053 28 1
92022-037 26 2 92038-((:1 Q6 1
92022-(144 30 2 * 92038-015 06 1
92022-049 32 2 92041-003 54 2
92022-075 12 1 92041=0(5 30 1
92022-0017 26 8 92042-007 18 2
92022-085 32 1 92042-C14 10 6
g2022-11% 08 1 92042-015 18 1
92r22-125 28 4 92C42-016 04 3
92022-125% 32 2 ¥ 92042-021 10 i
92022-125 42 2 ® Q2042-0022 10 g
Q20(22-125 60 3 92043-009 14 1
92022-165 52 2 92043=034 32 1
92022-167 08 5 * 92043068 16 1
* 92(:22-18¢9 B 1 * 92042-060 14 ?
* 92022-190 62 2 * 92042-C72 50 1
* 92022-163 42 4 * 92N43-C73 &0 1
* 92022-164 58 8 ¥ 92043-074 50 1
* 92022-195 60 2 92045-01C 12 2
92024-006 06 1
92024=0C6 12 1 * 92045=-020 06 1
92024-016 22 3 92046=005 1C 2
92024-021 06 1 Q204 T=00¢6 4( ?
92024~N25 12 1 92048-006 28 2
* 92024-034 10 5 92C49-002 18 1
* 92024-0325 10 2 92049=( N4 Ca 1
Q20 25-M47 ) & 92C50-0C17 46 1




S2

Standard Hardwares Index

* Newly developed parts for Model S2

Part No. Page Q'ty Part No. Page Q'ty
92050-023 06 H * 92075-081 62 Z
92C50-024 12 1 * 92(:75=(82 62 2

¥ Q20 50-04C €8 1 * 92075-088 &2 2
% 92050-04) 06 1 * G2075-089 60 4
92052-0C5 &6 1 ® G2¢:75=C 90 64 3
92052=0CCE 48 1 * 92075-091 60 2
92054=-0C4% 18 1 92C76-0CR 32 P
* 92C54-011 06 2 ¥ 92¢76~(19 32 2
92055~C18 (6 i * Q2UT7-0L2C 52 1
920585-025 18 1 92078-001 20 3
92058-0CC8 48 1 92C81-01] 14 1
921359-061 C4 L 92081-02¢C 16 1
* 92052-072 52 1 92081-021 16 1
* G2056-073 50 3 920 81-CT77 14 1
9206C-C08 2¢€ & * 920B1-0G5 Cs8 5
92C60-00¢ 26 2 * 92081-096 08 1
92060-01C 26 3 92083-CG(C2 14 1
92061-015 26 1 9208B-005 48 2
920£3-(932 24 92090-00C7 40 1
92C€3-0GS4 24 * 92060~ 2¢; 41 1
¥ 920¢&2-122 24 92091-0C2 28 1
% 920€2-123 24 * 32061-01R 28 2
X 920€3-124 24 3 g2ng5-01¢ 36 1
920 64-(132 24 ) 92 ec-00C1 40 1
92065-011 04 | 921C6-0C2 64 1
920£5-020C 52 1 92107-GC5 E4 1
92065-N23 26 3 * 92108-0CF 66 1
920&65-058 26 3 92109-002 64 1
* 92065-084% 50 1 92110-2C7 64 ]
92067T-CC1 C4 1 92110-008 64 1
92069-C17 58 A 92112-001 64 1
92069-018 58 6
92069-039 &0 1
* 92065-055 62 4
920TC~-C21] G2 1
92072-012 28 !
92072-012 54 1
92072027 54 1
92072-02¢ 50. 1
92072-020C 52 2
92072—-C3C 64 5
92072-031 64 1
92072-032 &4 1
* 92072-035 56 1
92075-023 54 5
32075-025 32 1
92075-C31 32 1
92075-03¢ 34 4
92075-041 52 1
920 75-C44 28 2
92C75-0T¢ 28 4
92C75-076 60 3
* 92075-G77 64 i ¢
* 92075-079 58 2
* 92075-C8C &0 4

-



S2

Standard Hardwares * Newly developed parts for Model S2
Part No. Page Q’ty Part No. Page Q’ty
110BC¢€10 22 3 172G 830 02 6
110RCE€12 20 2 172G1050 04 4
110BGEY12 22 ] 172G1C70 04 2
11080612 28 1 172G1080 04 2
110RQé12 40 1 211B040¢€A 10 1
11CBCEL 4 54 8 22CR0O305A 36 5
110B0E&YE 20 2 220B0 40 RA 20 12
110B0ELE 42 & 220BC408A 22 2
11CBCELS 32 2 220B0408A 38 2
110R0¢€18 46 1 220BG514A 26 1
110RCE20 60 2 220B0522A 34 2
11BN é22 28 & 220B0S22A 36 2
110BG€3C 46 1 220BOS2RA 26 i
110BCE4C 48 1 220B0£10 04 1
11rB 812 42 4 22NRC610C 18 1
11080812 54 4 220BCEL2 1e 1
110RCR14 b4 2 220BGEL2 52 2
110BC &2C 22 2 220BCé1L 28 1
110R0C820C 54 4 22nBrez2c 18 &
110B085C 28 4 2208BC62¢ &0 1
110RCB5¢ 28 2 220B0625 18 1
1IONME22 3 2 220R0628 22 6
110NGE2C 62 4 22(BL 630 18 6
110NCE20 14 1 220B0O635 18 3
113B1011¢ 28 2 220RC635 22 3
11281025 32 1 220BC 640 20 2
113R1C3¢ 38 2 220BU645 18 1
113N1C35 30 2 220B0DESE 18 &4
113N1Q55 62 2 220Bn69C 18 [
114R0812 40 1 220E04304A 62 8
114BC87C 20 1 220E0455A 60 4
116B0O¢IC 22 ALT 220E0 8612 52 1
116R0&12 20 ALT 220EQ¢14 42 6
116BCEL2 22 ALT 220E0635 52 1
1146R0€12 28 ALT 22CEQ 655 52 1
1168B0¢€12 40 ALT 221B0308A 36 2
11 6RC£L14 54  ALT 221R0616 04 1
11 6BOE1E 20 ALT 221BR&16 ¢B 2
116BCELl6 42 ALT 22180616 10 1
116BUELS 32 ALT 221BQ616 14 2
116R0E18 46 ALT 29120622 08 L}
116BCE20 6C ALT 310B0O50CA 46 1
11 6RC£22 28 ALT 310BCE0CA 54 2
116B0£20 46  ALT 31080 €00 (6 13
116R0£&40 48 ALT 310BOEGO 08 LT
116BC8) 2 42  ALT 310B0&CO 20 1
11680812 54 ALT 310B0600 20 7
11680814 64 ALT 310R0&00 24 3
116BC:82C 22  ALT 3108000 28 2
11680820 54  ALT 310R0€00 42 8
17260622 04 2 310BCE&00 46 1
172GCERS G4 3 31080600 48 1
172GC 645 04 5 31080600 62 4
172Gre6s N4 E} 31CBO8OO 22 3
172G6C8115 04 12 31GRC 800 28 &
172G082C oz 6 310BG800 3R 3




Standard Hardwares Index « Newly developed parts for Model S2

Part No. Page Q'ty

Part No. Page Q'ty
31080800 60 2 4E1Fr 600 28 &
31180¢00C 08 1 461F0 00 32 2
31280500 34 2 461F0600 40 1
312BCE&00 52 1 46 FOEGT 42 10
312B08C0 14 1 461 FOELO 52 3
312B08GO 30 2 461F06&GC 54 9
313810600 28 4 4B1FLECN 6 3
313B10QC 30 1 461F060C 62 4
31381000 32 3 461F0B0QC 02 6
313BR100C 34 2 461FNBLC 14 1
313B1000 48 4 461F08B0C 20 1
313B1¢€00 48 2 461F080C 22 3
314BR12C0A 62 2 L1 FORCT 22 2
315B1200A a2 2 461F080CQ 28 4
315B14C0 12 1 461F0BLC 34 &
315N12C0A 40 1 46 1FCBROC 38 4
31 6BCARCO ¢2 12 461 FOROL 40 1
31680800 02 6 461F08CC 42 4
316B1000 04 8 461FCRGE 54 8
31880800 14 1 461FCBOC 6¢ 2
32CB14r T 46 Lt 461 F0BOO 64 2
41 0BOEGO 14 2 461F1C0C C4 8
41CRCENC 28 3 461F1C0N 28 8
41CRCECO 32 1 461F1CG0 30 5
41UBCECO 34 2 461F100C0 32 3
41CROEUC 48 1 461 F1COD 34 2
41 NBC £120 62 4 461F100C 38 2
41 0B0O €00 40 1 461F1C0C 58 2
41CBLRCC 64 2 461F10CC &2 2
41NB1CGCE 16 1 461F1200 32 1
41081000 3 2 463HOE0C 06 1
410R1000 32 3 464 HC S0 G 34 2
41GB12GC &2 2 464H0OE0C 10 1
4L1BC 400 22 2 464H0E0C 28 2
411BORAQC 20 2 480J1400 48 2
4) 1BL 501 54 2 48041600 16 1
411R0&0LC 42 10 480J1600 a2 2
41 18Ce00 46 5 480J2¢€00 16 1
411BL&(C 52 3 482J010C 10 1
411BU E0C 54 8 482J010C 16 2
41180800 22 2 4824800¢C 16 1
41 1RO BC(: 54 ' 482K50C0 14 2
411R0QACO 60 2 550D121¢C 46 1
411R100C 58 2 550D1¢€15 40 1
411B1ULCe 62 2 550N2015 32 : |
460E080C 02 12 5500252C 30 1
461E120C 62 2 550D252C 34 2
461FL 400 20 12 55¢D3¢20 1G 1
461F0400 22 2 550D302¢C 32 1
46 1FO500 20 2 550D3C25 32 1
461 FOSCO 54 2 550D3C30 46 1
461F0Q5UC 58 2 552A1C14 04 4
461FC6EOD 04 13 600ACK500 12 . 3
461FQ&CO 2G 2 60CALCBCQ l6 1
461F060L0 20 7 600A080C 28 38
461FQE0Q0 22 3 601BREQCS 12 1

To—




S2

Standard Hardwares Index * Newly developed parts for Model S2

Part No. Page Q'ty
€01B6205 48 2
6018620527 48 1
601B6302 46 1
601B&3027 46 1
60186305 06 z.
610A0512 06 2
656G1 21805 18 1
67082020 18 1
671B2530 30 2
67182560 48 1

* 69575098 48 1
T700Q05600 52 1
960B1012 64 1
960R1013 64 1
S60B1417 64 1
960B1921 64 1




